Report number: D2015-303942-001



DMF SrL

t.a.v. Luca Di Feliciantonio

Via T. Edison, 19

00015 Monterotondo Scalo - Roma.

Italy

Hengelo (ov), 9-6-2015

Test specimen: Colour: Client reference number:

A. Black Fabric

Examination: Test number: Test name:

1. Solar/Light/UV transmittance.

Results See following pages

Laboratory Quality Control

This report exists of 3 numbered pages and can only be reproduced entirely. All services provided by Textile Lab are subjected to our current Terms and Conditions. The test result relates only to the tested item. Specimens where delivered by client. The interpretation of results and recommendations are for risk of the client and her reader. Regarding to this report Textile Lab only to the season of the client and her reader. Regarding to this report Textile Lab only the client and her reader. Regarding to this report textile Lab only the commendations are claimable at the office of Textile Lab within one month after the above-mentioned date. With the exception; when tested for fire/smoke properties, when returned to client at client request or when the material has been consumed. No part of this report may be altered or published, without the prior written permission of the board of directors.

Check this report of 9-6-2015 on authenticity. Page: 1/3

Report number: D2015-303942-001



Test : 1. Solar/Light/UV transmittance.

Norm : EN 410 / DIN EN 13363-1 / DIN EN 14501

Analysis content:

- (1) Remission and transmission in the visible light range in accordance with DIN EN 410: 2011.
- (2) Remission and transmission in the global radiation range in accordance with DIN EN 410: 2011.
- (3) Calculation of total energy permeability degree g_t of window system, following DIN EN 13363-1 October 2007 and approximated calculation of reduce factor Fc following DIN EN 14501 February 2006.

Conditions for optical tests:

Test parameter	symbol	Range of radiation
Light transmission degree	$ au_{v,n-h}$	380780 nm (standard light D65)
Light remission degree	$\rho_{\text{v,n-h}}$	380780 nm (standard light D65)
Light absorption degree	α_{v}	380780 nm
UV-transmission degree	$\tau_{\sf UV}$	280380 nm (UV-radiation)
Solar transmission degree	$ au_{e,n-h}$	2802500 nm (global radiation)
Solar remission degree	ρ _{e,n-h}	2802500 nm (global radiation)
Solarabsorptions degree	α_{e}	2802500 nm

Equipment: spectral photometer Lambda 900, PERKIN – ELMER Corp., USA 150 mm sphere.

Laboratory Quality Control

This report exists of 3 numbered pages and can only be reproduced entirely. All services provided by Textile Lab are subjected to our current Terms and Conditions. The test result relates only to the tested item. Specimens where delivered by client. The interpretation of results and recommendations are for risk of the client and her reader. Regarding to this report Textile Lab does not accept responsibility for any damage caused due to the test results or services. The examined specimens are claimable at the office of Textile Lab within one month after the above-mentioned date. With the exception; when tested for fire/smoke properties, when returned to client at client request or when the material has been consumed. No part of this report may be altered or published, without the prior written permission of the board of directors.

Check this report of 9-6-2015 on authenticity. Page: 2/3

Report number: D2015-303942-001



Test results:

(1) Light range UV-range

Results test 1	light transmission degree	light remission degree	light absorption coefficient	UV-transmission degree
	$ au_{v,n-h}$	$\rho_{v,n-h}$	α_{v}	$ au_{UV}$
A.	0.6450	0.0427	0.3123	0.6197

(2) Global radiation range

Results test 1	solar transmission degree	solar remission degree	solar absorption coefficient
	τ _{e,n-h}	ρ _{e,n-h}	α_{e}
Α.	0.6677	0.0557	0.2766

(3) Total energy permeability degree gt and reduce factor Fc

Results test 1		
	g _t	F _c
A.	0.66	0.94

Fc and g_t results are valid for the following presumptions in accordance with DIN EN 13363-1:

* Double glass with thermal protective covering, thermal permeability degree $U = 1,6 \text{ W/m}^2\text{K}$ and total energy permeability degree g = 0,70

The test results are referring to the submitted sample.

Laboratory Quality Control

This report exists of 3 numbered pages and can only be reproduced entirely. All services provided by Textile Lab are subjected to our current Terms and Conditions. The test result relates only to the tested item. Specimens where delivered by client. The interpretation of results and recommendations are for risk of the client and her reader. Regarding to this report Textile Lab does not accept responsibility for any damage caused due to the test results or services. The examined specimens are claimable at the office of Textile Lab within one month after the above-mentioned date. With the exception; when tested for fire/smoke properties, when returned to client at client request or when the material has been consumed. No part of this report may be altered or published, without the prior written permission of the board of directors.

Check this report of 9-6-2015 on authenticity. Page: 3/3

^{*} sun protective material inside, closed.